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Points For Attention

1. This Report Is Invalid If Without “The Test Report Special Seal” Or The
Official Seal Of The Institute.

2. The Reproduction Is Invalid If Without Being Confirmed By The Test Report
Special Seal.

3. This Report Is Invalid If Without Signature Of The Major Tester And The
Examiner And The Approver.

4. This Report Is Invalid If In Any Form By Any Means Altered.
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